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SEAKI PRECISION CO.,LTD.

#1563-6 SONGJUNG-DONG KANGSEO-KU BUSAN KOREA

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CLIENT AS:

SAMPLE DESCRIPTION : Ag Plating Layer on Leadframe SEAKI PRECISION CO.LTD.

CLIENT REF.NO

SAMPLE RECEIVED © 2019/06/07

TESTING DATE © 2019/06/07 TO 2019/06/21

TEST REQUESTED © SELECTED TEST(S) AS REQUESTED BY CLIENT.

TEST METHOD(S) © WITH REFERENCE TO LATEST EDITION OF IEC62321 FOR RoHS 6 SUBSTANCES.
OTHER CHEMICALS WERE TESTED BY EACH APPROPRIATE METHOD.
RoHS6 IEC62321

TEST RESULT(S) : PLEASE REFER TO THE NEXT PAGE(S).

Yukihiro Ouchi / Quality Manager
SGS Japan Inc., Chemical Laboratory
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SEAKI PRECISION CO.,LTD.

#1563-6 SONGJUNG-DONG KANGSEO-KU BUSAN KOREA

TEST RESULT(S)

ITEM(S) UNIT _ RESULT METHOD INST./PLACE _ MDL
CADMIUM(Cd) / N.D. Acid dissolution ICP-OES 5
LEAD(Pb) / 40 Acid dissolution ICP-OES 20
MERCURY (Hg) / N.D. Acid dissolution ICP-OES 10
CHROMIUM VI(Cr(VI)) u g/ N.D. IEC62321-7-1: 2015 UV/VIS 0.01

NOTES: mg/kg = ppm, N.D. = Not Detected, INST. = INSTRUMENT, MDL = Method Detection Limit

REMARK: The content of Cd, Pb and Hg have been calculated with regard to Ag and Pb result.
Cr(VI) has been tested with regard to the surface area of 12
Reference: The MDL of Cr(VI) can be converted into 10 (ppm).
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SEAKI PRECISION CO.,LTD.

#1563-6 SONGJUNG-DONG KANGSEO-KU BUSAN KOREA

MEASUREMENT FLOW CHART

1) Name of the person in charge of measurement: Ryohei Fukawa
2) Name of the person responsible for measurement: Mayumi Otani

Cutting Preparation

Analysis of Heavy metal

for Plating layer
Heavy metal Cr(VI
\ 4 \ 4
Sample measurement Sample measurement
\ 4 \ 4
Acid dissolution with plating layer Extraction by boiling water
\ 4 \ 4
ICP-OES, ICP-MS Cooling Filtration
\ 4 \ 4
S ) . . pH
(Adjust with base material) Add diphenylcarbazide pH adjustment
\ 4
UV/Vis
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SAMPLE IMAGE

ANEImInn e
JFIDIATEATE

.m ogl s s .[Blli'ill .rkliri
5 008 o
o

i

<END>

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at hitp:/fwww.sgs.com. Attention is drawn

to the limitation of liability, indemnification and jurisdiction issues defined therein. Unless otherwise stated the results shown in this Test Report refer only to the samples(s) tested.

This Test Report cannot be reproduced except, in full, without prior approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance JP
of this t i lawful and offenders may be uted to the fullest f the law.

= o itk shs, ¥ sk T T AFr 7 1= 2

. YBP East Tower 12F, 134 Godo-cho Hodogaya-ku Yokohama 240-0005, Japan
t +81(0) 45 330 1100 f +81(0) 45 330 1108 URL: www.]p.sgs.com

Member of the SGS Group (Société Générale de Surveillance)



		2019-06-21T02:05:07+0000
	Geneva
	SGS officially issued document




